MINITRANSPORTER CINGOLATO

DB

SC-431 | DB

CON MOTORE MITSUBISHI GM181LN

ESPLOSO RICAMBI

Tel. 0444 977655 — Fax 0444 977200
www.sabreitalia.com — info@sabreitalia.com



DB

15 SC431LDB

2. SC431

o
(wivs)

C

D
3. SC431L

om
e

FRA}{E ............................ ERRREE TR

LOADING— DECK ........ -

OPERATION LEVE

% !

5




D g
O SC431 [ fp REOHMAK

51

. }‘.’_uq-
o
o> {é‘:;-e‘

=

o
=z

Fra

TS
=

“/




i3

SC431 Ppp REHHME
DWG NO: | CORD NO. PARTS: NAMES STANDARD L il 7o) - REMARKS
(— 1 |-60800020000 Chassis 1
2 | 6565210000 Belt Cover !
37396207000 Rubber Cap 28;35’:' ipe2 ' fzorl g 2
4] 8056394000 |Rubber Cap _ EBXP}:B"-;C ,505 2 2
516331530000 Front Wheel 2 2
6[00¢0146204|Bearing £ 6204 (2NS) 4 4
7/0052300450|0-Ring G4s 4 4
fplGabal TAan ggiiagr?ggcg‘;gﬁt Wheel : !
916061540000 |Front Wheel Shaft 2 4
10| 6061410000 |Crawler Extension |Rod 4 4
t1}0027100012]|Spring Washer M2 4 4
12/0010111245]Bolt e p 4
1316061550000 ({Free Wheel 8 8
1410052100360 G-Ring P36 16 16
1516061560000 | Free Wheel Shaft 8 ]
166061551000 %viiegii; g;‘zt i6 16
17{0026100020|Flat Washer M20 16 16
I J 002710002¢|Spring Washer M20 16 15
9109202169020 |Nut M20% P1.5 16 16 |
20 a $?¥785012000 | Transmission Assy (FSE(:“@OGD Aoé&) ! ! |
BT 1 006055000¢|Qrease Nipple Y—28UNF AR 8 8
22 | §406203000 |Rubber Crawler zoowxss[.’xnp 2 2
23 E 6321420000 |Crawler Tension Mdtal 2 2
u;aazoiuoom-Nuc M16 4 4
25 | 6036050000 |Connecting Bolt M14x45 2 2
26{002015001(4|Nut Mid 4 4
o 270100000193 |Bolt M10x 70 %%égdei 1 1
280020100000 |Nut M10 | 1
2916376520000 |Rolling Wheel 2 2
3010026100014 |Flac Washer M14 2 2
3110026100014 |Flat Washer Ml4 2 2
3210036800012 |E-Ring El2 2 2
3316371580000 |Rolling Wheel Shafit 2 2
3416102040000 |Collar 2 2
3510027100008 {Spring Washer M8 2 2
| 36]0010100816|Bolt M8 x16 2 2
3716376512000 |Rubber 2 2
J8|002010001 2 |Nut Mi12 |
3910027100012 Spring Washer Mi2 I




sc43 128, Rroomm

DWG NOJ CORD NO. PARTS NAMES STANDARD Sgﬁ DA .'ggg.uf

l— 40[002610001 2| Flat Washer Mi2 2
416062070010 Hook Screw l
42010000004 2| Bolc M2 35 2 2 T
4316031232000 Metal 2 2
441002710001 2| Spring Washer Mi2 4 4
451002010001 2| Nut Mi2 4 4
466030020000 | Sprocket 7T 2 - o
47606602003 1| Model Marks 1 |
48(0010100816| Bolt M8 x 16 3
49|0027100008 Spring Washer M8 3
50/0026100008 | Flat Washer M8 3 -
s1{00101008190]| Bolt M8 X 190 - -
5210026100008 | -Flat Washer M8 1 l
s3|oo10t01020]| Bolt M10% 20 2 2
S410027100010| Spring Washer M10 & 2
55(6030201000 |-Washer 2 2
s6|6772320000 | Washer 1 I
5710026100008 Flat Washer M8 1 i
58|0027100008| Spring Washer M8 1 I
590020100008 | Nut M8 1 i
§0/0030000001 | Rey - 5% 5.x25 1 1
616772330000 | Input Axle Pulley | !
62| 60820020000 (Chassid 1
63/0010100816| Bolt M8 X16 2
64/0027100008| Spring Washer M3 2
65/0026100008 | Flat Washer M8 2
666572340000 | Belt. Cover 1
6§7/0010100816| Bolt M8 x16 |
680027100008 ]|-Spring Washer M8 1
6§9(0010111685]| Bolt Mo e 2
70/0020100016| Nut M16 4
7110100000085 | Bolt M10% 130 - ! I
720026100010 Flat Washer MI10- 2 2
73/0027100010]| Spring Washer M10 1 -l
7400620100010 Nut: M10 1 l
75/6032201010| Washer | 1
76|0027100006| Spripg Washer M6 1 1
77./ 00101006 16| Bolt M6 x16 1 1
78 | 60800020100 spring ’ 2 2
9] 6921350000 Washer For "Spring

(]

I~




oR=gLAIER

2
o

3
Di

® sca3) Dl




sce31PB. mamx
DWG NO. | PARTS NOS. PARTS NAMES STANDARD S e
2— 1| 6702260000 Deck i i
2| 6056210000|Rubber Cap L 2 2
3/ 637261700 Door, RH I 1
4/ 637261701 0|Door, LH 1 1
51670227000 Front Door 1 I
6/ 8056394000 |Rubber Cap e, Eape 2 2
71637262100 St{pport, Front RH 1 .
81 637262200 Support, Front LH l 1
906062392000 |Door Hook - i 1
10} 606239201 Door .Hook 1 I
116062392000 |Door Hook | 1
12606239701 0|Door Hook. i |
13| 6402394000 |Rod, Hook. g
6372394020 |Rod, Hook 1
14| 6372250000 |Metal 1 |
15{0036800012|E-Ring E12 1 1
16|/ 0026100008 |Flat Washer M8 2 2
17/ 0031199008 |Pin with Stopper For 98 2 9
186062104000 |Spring I !
1gfoo0t1o0101025|Bolt M10 % 25 2 2
20/ 0100000060 |Bolt MI10 X 65 %,}égded 2 2
2116712260000 |Deck 1
2210020300010 |Nut M10 (3 &) 4 4
23/0036800008|E-Ring E8 2 2
2416062391010|Support Upper Hook LH 1 1
25/0020100008|Nuc M8 2 2
26(6062391000|Support Upper Hook RH. 1 1
27|/ 0100000015 |Bolt M8 x25 2 2
28| 6066140000 |Linked Chain 4 q
29{0020100010 {Nut M10 4 4
30/6056210010|Rubber Cap r o, Tipe 1 ;
31| 6056210010 |Rubber Cap _Fzgizssxq;l_glpe 1 I
32|/6066030000|Grip .- For $27 1
33|606210404 g;‘f?ng‘mk Return :
34|6062393000 |Dump Hook I
35/0036800012|E-Ring El2 I
36|/0027100010|Spring Washer Ml10 4 4
3700020100010 |[Nut M10 4 4
38/650602000 1 |Marks 450 kg 1 I




SCad 3 15‘53 5 & B
TY TY
DWG NO.| CORD NO. PARTS NAMES STANDARD OR DA|FOR LDA
2— 3960806560400 |Model Mark S C 431 DB |
60826560300 |Model Mark SC431LDB I
40{6316020050 | Caution Mark | |
116316391000 |Reflection Tape 2 2
L . LI i I | e - .
. f f |
i { - ' ! | l !
i | | | | | | |
| | | | f I | |
1 l |
; | E l f
| i l | | l | !
T | i I 1
i | I [
i i l i ‘ ' J
i 7 I ! ,:
4’ ! | | | |
| il
i 3 T ' T
B | T 1 177 |
| | | J |
s f i ! l f
; i i ,
.1 i | I
| |
\ o [
L | R o _ % S
| L , B N ,
i
i |
; |
| i
f
_?_



® sca31PB, mrepm

e




TEesitn

H

1

J 1 LDB X ‘
DWG NO.| PARTS NOS. . PARTS NAMES STANDARD g& bA %; i
3— 1| 6564310000 |Handle 1 1 - -
2| 6564650000 |Guide .Plate 1 1
3| 6906020320  |Brake On-Off Mark v
4| 6906020310 Traction On-0ff Mark . I L
5| 69056020330 Right-Tura Mark I !
6 | 6905020310 Left—Turn Mark I I
7/0027100006 |Spring Washer M6 5 5 o
8|1 6066070000 |Washer 5 5
96562512000 |Handle Stay 1 1
10{ 7906204000 |Unti-Vibration Rubber M10 | I
1110027100010 |Spring Washer M10 i | .
1210020100010 |Nut . | M10 ] 1 Dk
13/ 0027100010 |Spring Washer MI0 - 1 P
14| 0020100010 |Nut MI0 | 1 1 i |
E 1s|0010101025|Bolt MIO X325 S i -
| 16{0026100010|Flat Washer Mi0 l 1 |
‘ 176316025000 |Refuel Mark | l | 1 i
4 186!/ 6776020500 |Fuel Indication Mdrk E | | , i
1916502150000 |Lever Shaft | i 1 ] |
200010100815 ]|Bolc M8 x 16 | 2 | 2 | i
210027100008 |Spring Washer | M3 | 2 2 | i
2 9 5055532000!anottle Lever ! | 1 l !
232499110030 |Band RF 150 | 3 Lo [
24| 6066043000 |Throttle Wire | | For GEFISRE Engid
7005044000 Throttle Wire Lo For EY-18-3B Engiq
7006044000 |Thro_cc1e Wire 1 ! I For GHM180.Engine
7006044000 lThroccle Wire 1 [ .For GX 140 Engine
t
|
; 25|/6066030030|Grip For-nglaqik i 1
i 2616772450000 |Shift Lever 1 1 |
§ 2710030300525 |Spring Pin $ 5 %25 I i
28| 6846074000 ShifcMark | 1
2916066020080 |Trade Mark l I TaH Hark 674602000
30j0010t01025|Bolt M10x25 2 2
311002710001 0|Spring Washer M10 2 2
3210020100010 |Nut M10 2 -
3310031199006 |Pin with Stopper For @6 g 2




DB

SC431l [ pp HBIFBAGR i
DWG NO.| PARTS NOS. | PARTS NAMES stanparD | OX Q1% ] i 5
3— 34 (0026100006 |Flat Washer M6 2o 2 '
3516062104000 |Return Spring 2 2 .
36 0026100006 |Flac Washer M6 l 1
370031199006 |Pin With Stopper | 464 l 1
38 6066070000 |Flat Washer 7 l 1
T Eagine SLTeE | v |
Brgine P |
Engine Mhﬁ?ﬁg.mhl METKI I
Edgine Rerar) k 1
40 (6032290001 [Engine Base 2 2 -

B 4116032072000 [Engine Bolt 4 4 For GEFI8RE Engine
§032072000 |Engine Bolt 4 4 For EY48-38 Engige
6332072010 |Engine Bolt 4 4 For: GH180 Engine
6332072010 |Engine Bolt 4 4 © -|For'GX 140 Engine

i

420026100010 |Flat Washer M10 4 4 .. For ggfi“;g“%‘gh _j
0026100008 |Flat Washer M8 4 4 For gg‘:ziogia%%]t :

4310027100010 |Spring Washer M10 4 4 A gﬂizfrféq%?)lt- = i
0027100008 |Spring Washer Ma ‘ 4 4 g

440020100010 |Nuc M10 4 4 For R Yo
0020100008 | Nut M10 4 4 - For gﬁ?;fgg?g“olt-

4516332072000 |Engine Bolt 4 4 ‘

4610027100010 |Spring Washer Mo 4 4

4710020100010 |Nut M10 4 4

4810010100620 |Bolt M6 x20 1 l

4910080300036 |V-Belt B34 [ 1 For GEFI8RE Engipe
0080300037 |V-Belt B35 l 1 For EY-18-3B En?:i ne
0080300037 |V-Belt B35 1 1 For: G 510 LEugi_he
0080300037 |V-Belt B35 1 1 For G40 Engin’_e
0080300033 v-gelt 833 : ’ For GH180 Engine |

50| 6152370000 Belt Holder 2 2

$1|10026100008|Flat Washer M8 2 2




SC431 3
‘DWG NO} PARTS NOS. PARTS NAMES STANDARD ;%é DA FOR LDA
3— 5210027100008 |Spring Washer M3 2 2

S3/0010100816](Bolt M8 x16 - i 2

54 16562280000 ( Traction Tension Arm l l

55/6066110000( Tension Pulley ST b !

56 | 6066070000 | Washer 1 |

5710027100006 Spring Washer M6 I [ -

58001010061 4] Bolt M6 x14 I I

'59|6062104020|Return Spring [ 1

606062105000 Tension Spring I I

6110036800071 2]|E-Ring - El2 I :

6216502040000 Collar:-(a) _(Leve'r Shaft) 1 I

630027100010 Spring Washer M10 l I

6416502040020 Collar (C) (Lever |Shafc) 1 |

65|2598211480]|Spring ! 1

666562330010 |BrakejLever 1 1

6716066030020/ Grip- For ©9.5 Red I [

6816066151000 Vinyl.Pipe $10x £20 | I

6912737220010 Wire Hook I |

70/6066080000|Pin 1 1

7110026100006 Flat Washer M6 1 1

7210031199006/ Pin with Stopper | For @6 1 1

73]1606608000.0]Pin ! l

74/0026100006(Flat Washer M6 1 1

 75(0031'1'9%006|Pin With Stoper For @6 | I

76| 6566040000 Brake Wire | I

7716062105000 Spring I 1

78| 6066070000]|Washer. | 1

79.14232201000/ Washer I 1
a 80|6564330000] Traction Lever' 1 [

81(6066030010|Grip $9.5 BlacH | !

8216066151000 Viayle Pipe $10x £20 ! 1
| 83]12737220010]|Wire Hook 1 l

84./606.6080000]|Pin | |

8510026100006 |Flat Washer M6 _ | !

86| 0031199006]|Pin With Stopper | For $6 ! I

87| 6562390000(Traction Rod l l

88| 6066080000/ Pin l 1

8910026100006 |Flat Washer M6 1 I

301 0031199006|Pin With Stopper For @6 I I




SC43 10y RIFIE
DWG NO| CORD NO. PARTS NAMES STANDARD | 905 ‘Dal Son Lo
3— 9116032334000 /Side Clutch Lever(R) 2 s

92{6066030030|Grip ‘ 2 -

93[{6066151010|Vinyl Pipe - | s12x €20 2 2

9416776070000 |Side Clutch Wire 2 2

35/6066080000 |Pin 2 2

96|0026100006 (Flat Washer M6 2 2

97/0031199006 |Pin with Stopper 2 2

98| 6066044000 [Choke Wire 1 ! For GEFI18RE Engine

99/0010100612|Bolt M6 x12 — — 5 - 5

100[ 6564246020 |Stopper L 1

101/0026100006 |Flat Washer M6 2 2

102/6772330010 |Engine Pulley l

103]6006030000 |Grip 1

10416522335000 (Hydraulic Lever !

105S{0020100010 |Nut . M10 1

106| 690602025 Hydraulic Mark 1

107{001010101656 (Bolt Mo =16 1

1080027100010 |Spring Washer M10 1

1096032201000 |Washer 1

110{0080200020 |V-Belt A20 I %Elgﬁﬁégﬁne
0080200022 |V-Belt A2 I For, ROBIN, e |
0080200022 |V-Belt A2 1 BB TEEE%SI
0080200020 |V-Belt A20 I For. HONDA GX140

111 | 6372305000 PULEGGIA 1 ]

112 | 6376161900 COPERCHIO POMPA 1

112 | 400-50509-00 TAPPO SERBATOIO POMPA 1

11 116372305000 [Input Shaft Pulley 1

1126376161000 |Hyd. Power Package| PPHLTAC 1

113/637616300045° Elbow | FDUCERG 2

1146396164000 |Hydraulic Hose € 1815 l

115/ 6396164010 |Hydraulic Hose £ 1715 1

116/ 6396501000 |Spiral Tube SPPI8 £ 1100 1

117/0020100008 |Nut M8 1

118/0100000019|Bolt M8 x45 1

1190026100008 |Flat Washer M8 4

120/0027100008 |[Spring Washer M8 4

,_12_..




D

SC43 1y pp HRIFLE

DWG NO| CORD NO. PARTS NAMES STANDARD géé D;L 8£§ LDA REMARKS

3-121/0010100820]Bolt M8 x20 4
1222398750120/ Band RF 250 Black 4
12312499110030/| Band RF IS0 White 1
124 6376163000[45° Elbow PLic-nel l
125 (8306043500090 Blbow AFLET N |
126 10036 0015 E-Ring EIS !
1276522523000 Cylinder Pin (A) 1
128/0036800015|E-Ring ' EIS 1
1296526162000/ Cylinder 1
130/0036800015{E-Ring EIS |
131652252301 0(Cylinder Pin (B) I
132003680001 5|E-Ring El5 1
13316782330000| Engine Pulley |

‘ 134/ 0027100006 Spring Washer M5 1 |

i 135/0020100006| Nut - M6 ! ro

fL— 135{0020100005 Nut M6 -

\ 117 " n026100006' Flat Washer M6 1= b
!35‘i65542460!0 ggﬁ?émgg‘éssafeg}’ n !

| 13¢]0027100006]Spring Washer | |

' 140[ 0100000016 Bolt M8 x30 ] |
14:%0020100003 Nut M8 I 1
142| 6564400000] Rod ; to

' 143{5066080000] Pin 2 | 2|

E 144/ 0026100006| Flat Washer M6 2 2

| 145/ 0031199006| Pin with Stopper | For 96 2 2
146| 6564246000( Bar (4) i 1
147/ 0031199006| Pin with Stoper For 96 2 2
1481 0026100006 Flat Washer M6 2 2
149 6066080000/( Pin 2 2
150/ 0010100620| Bolt M6 x20. | 1
151| 7646490000 Sticker P25 1 1
1521 657602001 0| Operation Oil Mark |




|

(A1

w8~




, No.

| FELRGOZ

Nyigu7-Z |EME (1)  TRANSMISSION (1)

N

J7z:) Y= 2u (40 )

LAt 3 T e ceet—— v S 1R

B DDI::Il 3 | du % | BT
[__a;ui;sz_o_u___‘r»—z L } | | TRANSMISSION CASE |(L)
| 2 l211=706516 =% R : [ | TRANSMISSION CASE |(R) |
8240551 3 [ 2053- 601219 ] \27%> (T-7) [ | packine (cask)
5240552 4 | 214-405305| 277~ (T'7) 2 | SHIFTER (DIFFERENTIAL)
o) 2104~ 40040(| AAL-1L 14248 7 | OILSEAL 14248 L
34,0553 6 | 2340~ 412509 _LIV=SC_COMP. | 2 |LEVER sC COMP o
42L0554 7 102_!*_4_0_04{33_[]“/’7'7“/ v- 8 | 2 |LOCKWASHER 8mm |
8 10304~ 08l000|_8_1 vk 2 |vwremm 4
824055 q 1 2105- 406709|_7°77" G 2.1 f|proce2. |
L [0|2104- 400609 X725 77 22 | [ |smocap22 |
11)2340-4123(8| 3749->7C CoMp._|__ [ |SHIFTER AXLE COMP
[2|0460- 090250 5 E°> S [ 5P §
| [3]2104-402009| Q N:=72" PIOA | 2 |O-RING P10A _—
5240558 4| 2153~ 409806] \*/%> (7271}) / | PACKING (BRACKET)
saosso | 1512144-408351| 7277k CH / |BRACKET cH |
[6]0600-015000| 15 FA7 S [ |STOP RING 8 15 __
H070 [T12340- A12208] CH2"7 ComP. | [ |cA SHAFT COMPLETE .
[8|2152- 400200 IN'A (Hh=7) | [|seme
1910650~ 050160| Y6 ZA-LE=IL [|5/16 sTeEL BALL |
20,04,[0;08QOQQT_8 7viR- S 25 |8 WASHER 8mm |
L 2llezd- 0820000 8 Tt 2.3 |NUT 8um . —
- | 221 dodd0d| v Fvh 8 | [ |LocknuT  gmm
o 2310400~ 0800008 v / | WASHER 8mm -
— 2412340~ 407101 | _LIN- BK_coMp. | [ |LEVER BK COMPLETH ___ -
2512135-408308|_71427 [ | caM SHAFT o
| 26|2152-405502| F F'2NUR | [ |RETURN SPRING |
| 2Tleieem 400909 x4 | [ |seriNe moOK | B
| 28|2105-400202|_Fix 4wk 8 | 2 |GASKET 8mm o
| 29\2105-400103|_7°77" 8 | ____ 2 |FLUG 8mm | o
3012105~ 400905| - 7TA T} 14 __ | |GASKET lemm | .
3112105400806\ _7°7 7" |4 [ |PLUG l4mm o
5240555 32|0177-080302| 8 Z27-=/F_ | ____ & |STUD 8mm o
240 556 _33|o176-080353|__ 8 x4k | 8 )sTup smm o
1 34lolo7-080400| _ 8 vl | 2 |BOLT 8mm ~
35lol07- 080800, __ 8 kvl | 3(Borrswm |
3600107- 0812008 Awb | /|BOLT 8mm ] 1
_3TlotoT-081300 8 vl __/ [ BOLT 8m N




No.

S I TAEM(2)

% | do i L#CF H g 2 F ;
38| 2154-404206| SVl 8-16 | 2 |sEAL BoLT 8-l6 |
391 2105-402701| 2% 8 | 2 |RUBBER WASHER 8 |
A0\ 2390-600775_ N7 _comp.| - | |ROPE HOLDER COMPLEIE
412155 40709| Jvgnd7e | 2 |PIEE -
4210140-050100 5 v Rt | |SOCKET BOLT Smm

- i -
- N
S - . J

d7 = a0 (duavu)







No.

FEIIBGO?

N
N

swzd

1L 7 B R 1%

A

Hld H

o
|=]w)

Ze

Lo 2 |2122-4Q707

[ | 2133-40'7907

¥x AB 2[-3]

3 10702-1T72000

UV, f

GEAR AB 21-31

SHAFT A . _|

WASHER

12132-40%201

8260514

2129-413503

2104-412309| T4zt 1732

12/22-409905_X¥x% 526

|OILSEAL 17326

7B

SHAFT B

GEAR $26

*¥ G3T7

824053 |

2135-400302)

0702-172000

4.
5.
&
i
3
9
0.
L]
[3

_EBa-BE |

|SHOE BK

N /0

WASHER

(SHAFT B

|GEAR G37

|COLLAR

XX E28 |

7=~ 202565 |

n7- 20259 |

2103-418005] _
2132-40%20]| "7 B
T - 2122-403309
~ 2103-417909).
A4 | 2122-410509| %% 1 18
15 12103-412102
. _w,___ulfaﬂ.21,22;409”806#_%? E3T

'l {2122-4085/3

18 10702172000

[9Q 12131-40Q705

20 12330-417602

_{GEAR E28 -

/ |COLLAR 202516 5

/ |GEAR T 18

COLLAR 20259

GEAR E37

X' T33
I, S
el I

|

GEAR T-33
WASHER
SHAFT D

!

|21

24,

2152-408602

<

23 |212Q-41440]

5240516

|25
2

e E]

o 29
30.

2153-409707
2330-417404
2133-619500
28_
2153-41011(4].
PS01=600600

—
. 32

2156-410704

35

33
34

2101=44000(_|
2103-42010]
2123-4)5613.

36 {2103-417404,.

0600 -02[000) .
= e 400 NS
0610-037000| _ 37 FA7H _ |

- d ¢
2310-406118) 220 T7-R ceip |
)% (X77,8))
2104:-412408| A= -1 3081).
N =
B FI9R s |
7 303917 |
L . .

Xx K comp_ |
YR sc

2L Er7S

Ny % (hh=ic)
TIN=SC _cor p...

Bl Arusg

N3-__253524-

SPRING _SC____.

1

! d '
MNP N i~ o e

COVER SC
SHAFT G__
AXLE CASE

= 67 T R R |

(v .. 20)

OILSEAL- -
COVER._.

GEAR K_ COMPLETE _
STOPRING §_21MM [
GEAR J 51 . __|.
STOP RING H 37MM |
FACKING (COVER @)

PACKING (AXLE CASE)
BALL BEARING

STOP_RING R 55MM
COLLAR 303517 _
{GEAR L a7y
[ |coLar 253524 | _




SATO





